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Table 1. Aggregate of Gravel used
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Fig. 1. Gravel grading curve and ASTM standard
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Table 3. Fineness modulus of sand used
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Fig. 2. Sand grading curve and ASTM standard
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Table 4. She materials used in concrete containing crumb rubber (kg / m?®)
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Fig. 5. Shows the indirect tensile strength of samples

containing different percentages of PET
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Fig. 3. Shows the result of slump testing of concrete

samples containing PET and rubber
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Fig. 4. Modulus of elasticity of samples containing dif-

ferent percentages of PET
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Fig. 8. Test results determine the weight of samples con-

taining crumb rubber and different percentages of PET
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Fig. 6. Shows the results of testing compressive strength

of concrete containing different percentages of PET in

sulfuric acid
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and crumb rubber and concrete containing different
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Fig. 10. The values of changes in the ultrasonic velocity
of samples immersed in acid for normal concrete, con-
crete with crumb rubber and concrete containing crumb

rubber and various percentages of PET replacement
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